Technical Report No: NDOS8 - 08

HYDRAULIC AND KINETIC MODELING OF A
FULL-SCALE MOVING BED BIOFILM REACTOR
FOR TERTIARY NITRIFICATION

by

Seth N. Lynne
Wei Lin
Dept. of Civil Engineering, North Dakota State University
Fargo, North Dakota

November 2008

North Dakota Water Resources Research Institute
North Dakota State University, Fargo, North Dakota



Technical Report No: NDOS8 - 08

HYDRAULIC AND KINETIC MODELING OF A
FULL-SCALE MOVING BED BIOFILM REACTOR
FOR TERTIARY NITRIFICATION

by

Seth N. Lynne*
Wei Lin?
WRRI Graduate Research Fellow" and Associate Professor?
Department of Civil Engineering
North Dakota State University
Fargo, ND 58105

November 2008

The work upon which this report is based was supported in part by federal funds provided by
[...]
Figure 3. Full-Scale MBBR INflUuENt NHz-N.......coiiiiiiiiriiiiiiiiiiiireeee e eeernreeeeee e e e e 8
Figure 4. Full-Scale MBBR Effluent NHz-N. ......ccooiiiiiiiiiiiiiiiiiiieeeecc e eeesiareeeeeeeeenans 8
Figure 5. Previous Full-Scale Simulation. ........ccccocviiiviiiiiiiiiiirieeec e 9
Figure 6. MBBR NH3-N Monthly Average Data. ......cccccceeeeiieiciiiiieeee e 13
Figure 7. Supernatant Return Flow and MBBR Performance.......ccccccoeccvivieeeieeiccciieeneennn, 14
Figure 8. January—March 2004 Supernatant Flow and MBBR Response. .....ccccccocecuvvveeennn. 15
Figure 9. Tracer Test No. 4 Response (at 6.60 MGD and 4,500 scfm). .......ccccceeveviveeeenneenn. 18
Figure 10. Effective Volume as a Function of Influent FlIow. ......ccccccoevciiiiiieeiiiicieeee, 19
Figure 11. NHs-N Distribution No. 1 (at 4.40 MGD and 4,500 scfm). .....ccccecvveeveiieeeeennenn. 20
Figure 12. Laboratory Bench-Scale Data.......cccoeeeeciiiiieeie et 24
Figure 13. Full-Scale MBBR MOEL. .....ccooouiiiiiiiiieiiiee ettt e s e 26
Figure 14. Full-Scale Simulation, January 2004. ..........cccoeviiieeeiniieeeenieee e siree e sseeeeesineee s 26
Figure 15. Full-Scale Simulation, June 2004. ........coooiiiiiiiiiieeeiriee e esree e siree s ssiree e svaee e 27
Figure 16. Effluent NHs-N as a Function of Influent NH3-N and Bypass Flow. .................... 28
Figure 17. Maximum Substrate Utilization Rate Sensitivity, Bypass Flow=0%.................... 29
Figure 18. Maximum Substrate Utilization Rate Sensitivity, Bypass Flow=30%.................. 29
Figure 19. Half-Saturation Constant Sensitivity, Bypass FlIow=0%. ........ccccccueverrvveeeennunennn. 30
Figure 20. Half-Saturation Constant Sensitivity, Bypass Flow=30%. .......cccccccceeevreccrrenennnnn. 31

iv



INTRODUCTION

This research sought to identify the factors affecting the performance of a full-scale moving
bed biofilm reactor utilized for nitrification. A monitoring plan was developed to evaluate the
parameters affecting the stability of the process. Utilizing the monitoring data, in conjunction
with basin hydraulic analyses and kinetic parameters, a model of the process was presented,
which can be utilized to examine operational procedures as they relate to a full-scale nitrifying
system.

Description of Water Problem Addressed

High concentrations of ammonia in wastewater discharges have been shown to be toxic to fish
and marine biota as well as to cause dissolved oxygen (DO) depletion in receiving streams,
especially during periods of low river flow. Because ammonia is also a nutrient, discharge can
contribute to algal blooms and eutrophication in aquatic systems. When the City of Moorhead
Wastewater Treatment Facility (WWTF) was designed in the early 1980s, no ammonia discharge
limit was implemented, and treatment processes were designed without consideration for
ammonia removal. Since operation of the Moorhead WWTF began in 1983, the typical discharge
concentration of ammonia-nitrogen (NHs-N) to the Red River of the North was near 19 milligrams
per liter (mg/L).

In the mid-1990s, the reach of the Red River of the North from the cities of Moorhead, MN,
and Fargo, ND, to the confluence with the Buffalo River in Minnesota was identified as impaired
for both ammonia and dissolved oxygen (i.e., violating water-quality standards for these
parameters at low river flow) (Zimmerman et al., 2003). In 1994, a workgroup was formed to
address this impairment and prepare a Total Maximum Daily Load (TMDL) study to establish
allowable loadings of five-day carbonaceous biochemical oxygen demand (CBODs) and ammonia
discharged from the cities of Fargo and Moorhead wastewater treatment facilities and
corresponding permit limits for the treated wastewater discharges. In 1999, the USEPA revised its
water quality criterion for ammonia. The previous ammonia criterion was based on dissolved
oxygen levels as well as toxicity. The criterion was revised for ammonia toxicity and unrelated to
dissolved oxygen impacts associated with ammonia discharges. The Minnesota Pollution Control
Agency subsequently adopted a site specific standard for ammonia for the impaired reach of the
Red River of the North based on the new criteria and developed a new discharge limit for the City
of Moorhead. The limit is seasonal and based on flow in the Red River of the North. Compliance
is maintained only during the months of June through September when flow in the Red River is
commonly low. Although the effluent NH;-N concentration limit of 19 mg/L remains constant for
all river flows, the mass limit is significantly reduced at low river flows (less than fifty cubic feet
per second). Therefore, in addition to effluent NH3;-N concentration, the WWTF must also monitor
NHs-N loading to the Red River. Because the effluent flow from the WWTF is relatively constant
during periods of low river flow, the mass loading limitation equates to an effluent NH;-N
concentration of approximately 8 mg/L. The National Pollutant Discharge Elimination System
permit for the facility contains the effluent NH3-N limits shown in Table 1.

A compliance date of September 30, 2003, was also established. The City of Moorhead
developed a facility plan and, based on that plan, constructed an innovative process, the attached
growth moving bed biofilm reactor (MBBR), to meet the new limits at a cost of $3.3 million in
2002.



Table 1. Moorhead Wastewater Treatment Facility Effluent NHs-N Limits.

Effective Period Applicable River Flow Limit Type Limit
June-September All river flows Calendar Month Average 19 mg/L
Greater than 1.42 m®/sec | Calendar Month Average 647 kg/day
(50 cfs?) (1,427 Ib/day)
Less than 1.42 m*/sec Calendar Month Average 108 kg/day
(50 cfs?) (238 Ib/day)

'cfs=Cubic feet per second.

At the time of construction, the process was the only full-scale separate stage nitrifying MBBR
in the country. The MBBR process utilizes floating media placed in an aeration basin. In the basin,
an aeration system supplies oxygen and provides mixing for the process while the media supply
the necessary surface area for attached growth of nitrifying bacteria.

Assessment of this new, innovative process is necessary to evaluate the operational
parameters affecting the performance of the MBBR system. A better understanding of the
process gained by studying the key parameters via a kinetic model will result in improved
operational stability and reduced effluent concentrations of ammonia, thus improving the overall
water quality of the Red River of the North.

Research Objectives

The ultimate goal of this research is to identify and evaluate the critical design and operational
parameters affecting the nitrification rate in a full-scale MBBR process. To accomplish this goal,
the primary objectives of the research include:

1. collect and evaluate full-scale monitoring data for the MBBR system under various flow and
ammonia loading conditions;

2. evaluate the hydraulic characteristics of the basin to better understand the flow of
wastewater through the system and select an appropriate hydraulic model;

3. study nitrification kinetics and choose a suitable model to evaluate the pertinent kinetic
parameters of the process; and

4. utilize the monitoring data in combination with the hydraulic and kinetic parameters to
develop an appropriate model for the full-scale MBBR system.

Improved understanding of the tertiary nitrifying MBBR system is necessary to enhance the
operational stability of the full-scale system and thus, optimize the effluent ammonia
concentration discharged to the Red River of the North.

Other benefits included in the study are related to the uniqueness of the process. This
research will be widely applicable to the MBBR process in general, and thus, expand the body of
current knowledge associated with the new and innovative process. As mentioned earlier, at the
time of construction the Moorhead process was the only separate stage nitrifying moving bed
biofilm reactor in the country. Attention has been growing with regard to the MBBR process. As a
separate stage system, an opportunity is presented to study and evaluate the full-scale system,
and thus, provide valuable operational and design information which may be utilized in similar
systems; not only for separate stage systems, but also in combination with activated sludge.



BACKGROUND

In this section the history regarding the nitrification studies at the Moorhead WWTF is
portrayed and the rationale used by the City of Moorhead to ultimately select MBBR as the
treatment system is presented. Previous analysis of the Moorhead MBBR system is also
summarized.

Selection of Nitrification Process

The issue of ammonia reduction has been studied extensively by the City of Moorhead WWTF
and at North Dakota State University. The City of Moorhead, Minnesota operates an advanced
WWTF with a design flow of 22,710 m?/d (6 mgd) and continuous discharge to the Red River of the
North. The WWTF serves the communities of Moorhead, Dilworth, and the Town of Oakport, MN.
The liquid treatment processes include bar screens, aerated grit tanks, flow equalization, primary
clarification, high purity oxygen activated sludge secondary treatment, final clarification, polishing
ponds, and chlorination/dechlorination disinfection. Because of low pH and short sludge
retention time (SRT) in the high purity oxygen activated sludge system, nitrification was not
achievable under the existing treatment system at the Moorhead WWTF.

Klecker (1998) studied the feasibility of using the existing polishing ponds at the Moorhead
WWTEF for nitrification. The results of Klecker’s study indicated the polishing ponds provided an
appropriate detention time, but the low biomass concentration in the ponds limited the removal
efficiency of the nitrification process. Klecker recommended that modified operation be
evaluated to achieve nitrification on a full-scale.

Based on Klecker’s study (1998) and the research of Zimmerman (2003), it was determined to
convert one of the existing polishing ponds at the Moorhead WWTF to a nitrification basin.
Feasibility of the full-scale nitrification process was evaluated by a pilot-scale study using a
separate stage attached growth process. From the study, Zimmerman et al., (2003) found the
addition of the media to the basin allowed for the development of a suitable biomass population.
Based on the results of this study, a MBBR was selected for nitrification at the Moorhead WWTF.

The MBBR is an innovative, attached growth process that uses small plastic media to provide a
surface for the growth of bacteria. The MBBR system is flexible and can be retrofit into almost any
size or shape of tank. Mechanical mixers or aeration systems are utilized for mixing the reactor.
Screens are used to contain the media within the reactor. Return flow is unnecessary and
backwashing of the screens is not required. Coarse bubble aeration is commonly used in the
reactor. Media volume in the reactor is contingent on organic and hydraulic loading, temperature,
the oxygen transfer capability of the aeration system, and the required level of treatment. The
MBBR process is relatively new, with the first installation in 1990 (Rusten and Neu, 1999). As of
2000, about 100 installations were reported with most of these located in Europe (Water
Environment Research Foundation, 2000).

Because return activated sludge flow is not required for the MBBR process, the design is more
straightforward than the design of combined attached and suspended growth systems (i.e.,
integrated fixed-film activated sludge or IFAS process). The MBBR design can be complicated, to
some extent, because there is no generally accepted comprehensive model. Therefore, system
design is normally limited to empirical relationships, and often, site-specific pilot testing.

For typical design, the full-scale MBBR can achieve 90% ammonia removal at NHz-N loadings of
1.0 gram per square meter of media surface area per day (g/m?/d) with a dissolved oxygen (DO)
concentration greater than 5 mg/L and an effluent NH3-N concentration greater than 3 mg/L. For

3



90% removal at DO concentrations greater than 5 mg/L, but effluent NH;-N concentrations less
than 3 mg/L, the design loading drops to 0.45 g/m?/d (@degaard et al., 1994).

Overall the MBBR process was selected based on a number of considerations. The process was
found to be a cost effective alternative in reducing effluent ammonia concentrations. The design
served as the most efficient in terms of expansion of the facility because no additional amount of
land was required to comply with the ammonia treatment requirements, and the MBBR process
also demonstrated the ability to reduce the effluent ammonia concentrations to a limit below the
permitted level (Zimmerman et al., 2004).

Moorhead MBBR Nitrification System

In 2003, the Moorhead WWTF was upgraded to include a separate stage full-scale MBBR
nitrification process to comply with the seasonal effluent NHs-N limits. The MBBR process was
constructed by converting the east half of the existing Polishing Pond No. 1 to an aeration basin. A
flow diagram for the facility with the new MBBR is shown in Figure 1. A schematic diagram of the
MBBR is shown in Figure 2, and design criteria for initial and future (year 2020) conditions are
provided in Table 2. The design NHs-N effluent in Table 2 is based upon effluent mass loading to
the Red River, thus explaining the variation in listed effluent concentrations.

A system to bypass the MBBR exists between Polishing Pond No. 1 and Control Structure No. 1.
The bypass is automatic at high flows (greater than 7.5 mgd) to avoid flooding the basin. The
configuration also allows the WWTF to completely bypass the MBBR and provides the ability to
feed only a portion of the total plant effluent flow to the basin. Bypass occurs during periods of
high flow when ammonia concentrations are significantly below average due to dilution.

Media in the basin are manufactured by Hydroxyl-Pac (Hydroxyl Systems, Sidney, British
Columbia, Canada). The media elements are made of ultraviolet-resistant, high-density
polyethylene; have dimensions of approximately 22 mm in diameter by 15 mm in length; and have
a specific surface area of 388 m*/m>. The surface area of the media’s outer portion is not
considered, due to the lack of nitrifying organisms, as a result of the collisions occurring between
the individual media elements within the basin. Therefore, the specific surface area is defined as
the surface area of only the inner, protected portion of the media element. The media are
buoyant and have a specific density of 0.96 g/cm’.

The Hydroxyl-Pac media was selected based on the year-long pilot study that tested
performance criteria, the ability to acquire the media, and the installation of a cost-effective basin
with the flexibility to handle future loading. The fill-fraction of media (volume of the reactor
occupied by media) in the basin is about 32%. Future NHs-N loading conditions can be addressed
by the addition of further media (approximately 40% by volume based on the manufacturer’s
recommendation).



v
1ayle|D
feut

4
JOTTLTe}
feut

‘weuiselq moj4 41IMM ‘NIN ‘PeayI00A T a4n3i4

2 9bpn|s pajennoy
uabAxo And ybiH

T 9bpn|s parendy
uabAx0 Aund ybiH

2BpN|S pareARdY uINdY

aN|y3 puod

apixold §_3m|P

JUEL I
¢ 1ayed
Arewnd
Suaaus Jeg
N -
5|6 €
T layued uiseg
Arewnd uonezienb3
! ;
:_mHm uiseg
abelo)s spliosold 1 o | uoezienba

wioJ} juedsg

abpn|S pareAnoy aisepy — |

__I9AlY pay

ueny3
XIN
aupolyd

-~ C

52

&2
£53
Sz3
=)

o3

e
(sa10e T'1)
dgaN T puod Buiysijod
uoneaLIN
T uiseg € Jaysabig
uonezienby  woyy spijosolg
0} juedag paisabiq
(saloe 0'g)
Z puod Buiysijod
spijosolg
poyddy - abelols
pue spljosolg

(saloe 6'1)
€ puod Buiysijod

0} [[eAnO

abelois
spijosolg 0}

spijosolg pajsabia

Juereugns

4
JENENGITNN
4'v'a

T
JENENGITTY
4'v'a

SVM
pausoIyL

¢ Ja188b1q
Bulp|oH se9

T Jarsabig
Arewnd

z Jasabia
Arewnd




Effluent

Sample Aeration
Point Grid
Ctyp> 4° Ctypd

l.—1/—g”

10'-6" 19'—6" 20" 19'-6" 10'-6" T
0"

Al In

Figure 2. Moorhead MBBR Schematic.